


NATURAL RESOURCES DEPARTMENT

| / BILRICHARDSON ~~ ’:f % - MarkE Fesmlre,PE
" .' . Governor - S AT L A L - Director -
:JoannaPrukop. . - .. . . ... . ... .. 5 . . .. " OilConservation Division

_Cgbmet Secretary © o

g

TR

*Noverber 3, 2004

CERTIFIED MAIL .
. RETURN RECEIPT NO. 7001 1940 0004 7923 4900

~ Mr. Kyle Burns |
SR CountyRoad 3177 #5
" Aztec, NM: 87410

Dear Mr. Burns:

-~ The New México Oil Conser_vatibn Division (NMOCD),has jurisdiction over oilfield waste management‘ .
* - facilities. The NMOCD also issues discharge permits.for the type.of facility -you are planning in‘the San- = -

Juan Basin. We have a copy of your application to the U.S. Environmental Protection Agency (EPA)
[...]
first 3 years of operation, If production is likely 19 vary, you may aiso submit alternstive estimates (sttach a separate sheet),

B

), exprassed in the terms end units used in the applicable etfiuent guidetine or NSPS, for esch of the

8. Quanity b. Units of -
Your Par Dsy - Measure ¢. Operation, Product, Metsrial, sic fspecify)
Uncevfain_=net in apesshiv
EPA Ferm 3510-2D (Rev. §-90) Pege 20f 8

" CONTINUE ON NEXT PAGE



. [

EPA 1D Number fcopy from ltem 1 of Form 1 |

tion end mazs) of th pollutants %

{nd

1 " @ you to ut ma mpu_ ,

be discharged from each of your outfalls. Each partof this item 2ddresses a different set of poliutants and shoufd

» be completed in accordance with the specific instructions for thet part. Data for each outfall should be on &
separate page. Attach additiona! shests of paper If necessary. T ' '

- [ General instructions (See table 2D-2 for Pollutants) _ _ o
Each part of this item requests you to provide an estimated daily maximum and aversga for certain poliutants and
the source of information. Data for all poliutants in Group A, for aif outfails, must be submitted uniess waived by - -
the permitting authority. For.all outfalls, data for poliutants in Group B should be reported only for pollutants

- which you believe will be present or are limited directly by an effluent limitations guideline or NSPS or indirectly
through limitatiohs on an indicator poliutant. - - '
’ " 2. Maximum 3. Aversge
) Oaily - Daily | ) ' .
1. Poliutant Vslue Valus . , 4. Source fsee instructions)
. finchude units) | _(include units) ‘ -
’ Ol/ai’ld é/{ﬂ\(a L Ab;m N ,,“522 ny ! ///4
EPAForm 3310-20 {Rev. 800) o Page 3 c_«f's_ _ CONTINUE ON REVERSE



~

by Spestp——
EPA 1D Number Immmm T ol Form 1}

*Z ‘Uss the spate boiowto Tist any of the pollutanu listed in Tnb!e 2D-3 of the instructions which you know or have

resson to befieve will be discharged rom any outfail. For every poliutant you list, bneﬂy describe the reasons you
delieve it will be pfmnt

. §1. Polivtant

z. Reason for oluho_(gg :

on T ‘ ; % g
- there is eny tachnicel evaluation eoneominc your mm tremtmant, incwng onglnuﬂno r-pom or plm phm ctudiu chack the
apptopriste box below. L ,
0 Report Avsilable ~ m Non-pon Y.

Provide the name snd location of any existing plant{s) which, to the best of your knowiedge, resembles thls
productlon faclmy wlth respect to uction procems. wastewater consmuems or wastewater treatments.

A) Aﬂ Tocation

EPA Form 3510-20 (Rev. 8-00) : : Pagedof b CONTINUE ON NEXT PAGE



Uso the spece bolow to nd

. other information you feel shou be oonaidered in establishing permit limitations for the proposed
Attoch additional g ts if necossary.

of the sbove quutuons otto brmn to the attention of the tevhwer ar\v

facility.’

o o w%-pgu@wwwd ischargd
iMﬁ .P ,M\ﬂamw;zammm‘/w
Wiy g sty ehal > Qs st

Qi Muulodine i gl 4PN 2

! camfy undor ponalty of law that this document and all attachments were
supervision in accordance with a system designed to assure that qualifi

those persons dir. rasponsible for gather.
knowiedge and belief, true, accurats, andc oto. | am aware that there are s
, false information, including the possibility of fine ond imprisonment for knowmg violstions.

ety iy - -,)W'@%w%w-@%‘

repared under my d:racmn or :

personnel properly gather ard
evaluate the ipformation submitted. Based on my inquiry of the person or persons who manage the system, or

the information, the information submitted is, to the best of my . .
igmf:cantpenalnes for submimna

Narme snd Official Tiite Pypa o1 priny |8. Phone No.
Kule. T. Bums - owney /010&/‘47[6\/* | 505 334~ 0804
. Signatbre . - o [} _ - - D. Date Signed
, » \Wa74ks
EPA Fém 3510-20 (Rev. 8-90) . _ . _ ‘

PageSof S



f-

T
*
%

&

0
Gnd  on \ne

N

e

or gV

aer

\,
\ il

W/ ss 7

' L
PRNATAEIE -

seresaNR

NS

-

W ATHLETRY,

muﬂ AN . i \ =4.,08 .2y

@ va
e sa llnsas
C ) -




@ SORYE 0Ny

94 dn oy -~ |

1 2 ] I 1

1 1 11 \ LY

AR Wr—dd_ |l | ess 4osw | oup 'suonnios Aeuing jo Auadold Aselsudold syl St Bulmesp siyy
wosbo|g mojy ssesouy Lioujwiesg SOX? )
fusugney) [oouey) fa o
weisds [pacwuay sp(o L
s %L.Muc:»!a ¢uing 2bi vED
WED DU QASARLING 3iDu—] LR = AU OG- AL | AAM NS 0
eol-wa-tez oz (BHL EN0010T6S)  ogpig 1y yomunn sl
H6L-29-10 oL mmﬂﬂmﬂm R ,=h amoy Gupm & I
dund Jvq *
LoDy {
Buguiosjuz 0 epsom
]
|
i
Y
7 O
uo, w0z
:u_%w« , [ anoony
Joay o4 SOYSLULLG = 10 wigjsls paey 1o eisoM
WdD 0oL TeysUIRHQ-1IQ

PN
ﬁ/ \y Jeiuwipg ooy
nv 1. ). ] 1

)

Ll T L T

ava

uolbjol§ iy paajosig

qQo 000'88% M)+ nam

1

deeng

HUN AV0 O Joug SMuDL HOJUPPY OB #]q8894

| )
H. !

Ho aison |
duwang
usn
3
8L

sy Aspa0asy

abung FO ofsom

— _ Vad a_ 1A n m. ._. ._ Sy

r L mUwyS (ool ﬂ
b} b - 1. AL ] il )

L] { L4 1 T T T

v

q49 00ggr oy

N4 Q0L O dn
AMOMMEDY,
wolpanpeld PRLY 11O
WGk (USI

£6BZ /A8 /50

ST

8¢

SNDT LMATIDS AFANANL EP31-8p8-107-T

18 Twd



INNOVATIVE INDUSTRIAL &
ENVIRONMENTAL SOLUTIONS

Turn Key Solution’s DAF design incorporates today's "state of the art" technology in DAF design. This
design simplifies the DAF process, requires less startup time, less capital cost, instrumentation, labor and maintenance.
The design is process friendly, providing virtually instant saturation upon system startup without equalization and complex
startup procedures. Once the system is adjusted the system can be shutdown and started up again without any
readjustment or equalization. Higher air transfer efficiencies are also realized due to higher saturation pressures with 12%
@ 93% entrainment. TurnKey Solutions can provide both styles of DAF design depending on application and customer

preferences.

) O~

Recycla Bypass

Air Meter

~ Discharge
Valve

= - Discharge
e Prassure
Gauge

_in-Line

DAF sizi Ng takes into consideration many criteria for sizing:
Flow rate

Water temperature

Waste characteristics

Chemical pre-treatment

Solids loading (LBS/HR/Ft2)

Hydrautic loading (GPM/FT2)

Air to solids ratio (LBS of air/LBS of Solids)

* & * * * ¥ ¥

DAF's are designed on the basis of the peak flow rate expected. The flow can range from 1 to 5 gallons per minute per
square foot of surface area (GPM/Ft2). Bench testing of waste stream samples is usually the preferred starting point when
sizing equipment and determining proper chemical processes prior to the DAF. The chemical pretreatment will assist and
improve the DAF separation process.

45 Whitney Road - Mahwah - NJ 07430-3170 - Tel:201-848-7676 - Fax: 201-845-16843 - E-malt; tumkey&nic.com



INNOVATIVE INDUSTRIAL &
ENVIRONMENTAL SOLUTIONS

Chemical Pretreatment often improves DAF solids removal efficiencies. The use of chemical flocculants
with DAF is based on system efficiency, application (use of DAF) and cost. Commonly used chemicals include trivalent
metallic salts of iron, such as FeCl2 or FeS04 or aluminum, such as AISQ4. Organic and inorganic polymers (cationic or
anionic) are often used to enhance the DAF process.

The most commonly used inorganic polymers are the polyacrylamides. Chemical flocculant concentrations used normally
range from 100 to 500 mg/Il. (One mg/l in 1 million gallons per day is 8.34 Ibs of material.) The wastewater pH may need
to be adjusted between 4.5 and 5.5 for the ferric compounds or between 5.5 and 6.5 for the aluminum compounds using
an acid such as H2S04 or a base such as NaOH. In many applications, the DAF effluent requires pH adjustment utilizing
a base such as NaOH to assure the DAF effluent pH is within the limits specified by the POTW (6-9 typically).

Attachment of most of the bubbles to solid particles can be effected through surface energies while others are trapped by
the solids or by hydrous oxide flocs as the floc spreads out in the water column. Colleidal solids are normally too small to
allow formation of sufficient air-particle bonding. They must first be coagulated by a chemical such as the aluminum or
iron compounds mentioned above and then absorbed by the hydrous metal oxide floc generated by these compounds.
Frequently, a coagulant aid is required in combination with the flocculant to agglomerate the hydrous oxide floc, increase
particle size and improve the rate of flotation. Mechanical/chemical emulsions can also be broken through pH and polymer
reactions.

Where the float is to be used to feed animals used for human consumption, organic compounds such as chitosan,
carrageenan, and lignosulfonic acid, or their derivatives can be used. Use only compounds approved by the Food and
Drug Administration (FDA) Office of Veterinary Medicine.

Float Dewatering DAF float often contains 2 to [0 percent solids. The solids may need to be dewatered

before disposal to reduce the sludge volume by reducing water content. Float dewatering is usually performed by using
one of the following technologies:

* Filter press

* Belt filter press
* Centrifuge

* Drying bed

Vacuum precoat filter




INNOVATIVE INDUSTRIAL &

ENVIRONMENT

-5y
& B
1

[ \

SLETONAL SIBE VEW @ INFLUENT END VIEW

EXTERNAL S0E VIEW

QTY DESCRIPTION ITEM | QTY DESCRIPTION

1 3” 1504 FF INLET 11 1 FLOAT BAFFLE

1 3” 1504 FF WATER OUTLET _ 12 1 WATER WEIR PLATE

2 4” 150# FF SLUDGE OUTLET 13 1 SKIMMER FLIGHT SYSTEM

1 3” 1504 FF FLOAT OUTLET 14 4 SKIMMER WIPER

1 SLUDGE HOPPER 15 1 RECYCLE PUMP

1 SEPARATION CHAMBER 16 1 CONTROL PANEL

1 FLOAT CHAMBER 17 1 FLOW CONTROL VALVE

1 CLEAN WATER CHAMBER 18 1 RECYCLE BYPASS LINE

1 FLOAT RAMP 19 1 RECYCLE AIR CONTROL

1 WIPER SCRAPER 20 1 SKIMMER GEAR DRIVE
MODEL A B D E F G
DAF-OS 8,-2)’ 4’-0” 2’_5’7 5’-67’ 2’-1 1,7 1,-0” 2’-0”
DAF-12 10°-2” 4’.5” 2’9 5-117 34 1’4 24>
DAF-18 10’_2” 4’-5” 3’_9” 5’-11” 3’4” 1’_4” 2’_4”
DAF-24 10‘)~2” 4’_5” 4’-957 5’-‘11” 3’_4” 17-4” 2’_4”
DAF-36 10°-2 4-5" 6-9” 5-117 34 1’-4” 2’4~




iNNOVATIVE‘mDUSTRIAI.'-'&'
ENVIRONMENTAL SOLUTIONS

DAF/GPC Dimensions
(TurnKey's GPC unit is a DAF unit without the pump and piping shown)

E

-0 61" 60 5800 25,200 30-120

15-g"

20'-0" &'-0" 6'-1" 85 7900 36,700 . 42 - 170
20-0" 6'-8" e-7" 100 . 9250 50,000 50 - 200
24'-3" 6'-8" &-7" 120 10,600 60,200 60 - 240
27-3" 72" 7'-0" 150 12,175 73,900 75 - 300
28'-3" 8'-2" 8'-0" 180 14,000 91,750 90 - 360
31-1" 8'-0" 8'-0" 200 15,100 100,600 100 - 400
33'-10" o-0" 8'-5" 250 18,200 129,870 125 - 500
36'-0" 9'-0" 8'-5" 300 20,800 166,000 150 - 600
42'-0" 104" 9'-0" 350 22,300 174,300 175 - 700
48'-0" 10'-4" 90" 400 25,350 225,000 200 - 800
55'-0" 10'-4" 9'-0" 450 29,000 240,500 237 - 950
59'-0" 11'-0" 9'-0" 550 39,700 268,000 275 - 1100
- 62'-0" 11'-4" 9'-8" 600 45,950 295,000 350 - 1200

information not for construction, Design/dimensions/weights subject to change, Flow rates are nominal

45 Whithey Hoad « Makhwah - NJ 07430-3170 - Tel.201-848-7676 - Fax. 201-848-1643 - E-mall turmkey @nic.com



P

/ater Treatment Plant

Flocculation/Dissolved Air Flotation/Filtration

ii@é?ii

The dissolved air flotation (DAF) range of water treatment plants excel in treating lake and reservoir
water containing high levels of color, algae and turbidity not exceeding about 100 NTU. The plants also
provide excellent treatment of cold water with high levels of iron and manganese. The DAF process
offers significant advantages including excellent algae removal, ease of operation, good tolerance to
changing raw water conditions, rapid start up, low volumes of plant waste and significantly reduced
building footprint.

RAW WATER FLASH MIXER

MECHANICAL
FLOCCULATORS

RAPID GRAVITY
FILTER

® Custom Designed
* Corrosion free Aluminum alloy

e Mechanical or hydraulic defloating
TREATED WATER

How it Works

A coagulant added to the raw water precipitates dissolved contaminants and encourages particles to form
“floccs”. Gentle agitation in the flocculator helps these to grow before they pass into the flotation zone.
Here, microscopic air bubbles are injected which rapidly float the floces to the surface. The accumulated
float is skimmed off. Clarified water passes to the filter for final polishing and the filter is periodically
cleaned by water or airfwater backwashing. The 50 micron bubbles used for flotation are formed by
recycling a small stream of clarified water through an air pressurized, packed tower saturator to specially
designed nozzles at the DAF cell inlet. Here, a rapid pressure drop causes the air to come out of solution
and form millions of small bubbles.

Advantages and Key Features

* Capacities to 1,000 USgpm, 5,500 m3/d per module.
* High loading rates, small footprint and significantly lower building costs.
* Excellent color and algae removal, final turbidity less than 0.1 NTU.
* 3 to 4 log, multi-barrier protection against Giardia and Cryptosporidium.
* Low chemical use, coagulant aids often not required.
* Quick start-up and tolerant of changing raw water conditions.
e Quiet, simple and easy to operate with minimal operator intervention.
° All processes custom sized to best meet water quality goals and regulations.
¢ Pre-assembled and pre-tested packaged plant often saving 30% or more over in-situ construction.
¢ Automatic controls and monitoring systems customized to meet local needs.
¢ Inlet flow set at constant rate for simple operation, filter rate modulated to match inlet flow.
e Supplied complete with chemical dosing and water quality monitoring systems.



suo|ypoj|ddy  pub ssun}pe 4
WioysAs uoyoaLg u_<o\oao

Eoo 2:%:5:» .:glu

- SY91-8Y8-102 w04

Did Aselondold oyl st Bumep siy

S:a%mLﬁES o oS qem

S40-Bre-i0z et %mg

OTYL0 N *UDAUDH
pooy Keutium s¥

‘Sojos moy widb- OonL -1

Audb E AR 290:95 ‘Ba0 " ..::D ™
B Yars Jﬁu.m
duny Jyg =i hney
BPUBUILIDIU ———TT"
"BUOIBINWIG /5] R |
Y
.o*moi mEnmo 3P oatig. ;ou_a(
. tspijes v:oa«:.w.
(904) escesb: & SRR .u.c

SZTON. JeIU]
AvQ 3 juenyuy

_@{ZXON

) o8 .
‘@20 uns oy 1%ng. S0PNIS
"0} Wb} JO0[) PUD SiO PUD. SPjjoS

11327

H~§? s 3y

TTY J.J JJ Y NI
s U \ R o e ) qiunyy
uoo=< qu:.m.|\ i BLE . \.\i eniiy
!uuoz .._5 E ..
: ’ VG R juenjjyy ) . TION
o —.—00:0 nonﬁn—:n- oo Or_._. . AL i L N A gy e L N e JUBDIILS
‘WDINS Juen|juy ey of. : = . - RN Y .
POppO S| 4D pPeAIoE S1RZON i | O T
BNy joold . _ : oioid Hem
” o - . " T o Ol 0308
JOQUIBYY , o : . ) )
volyaeiied’ jooid . ‘yonbg . Jojomeg ®s0d0405" JO0f S — \l duwing jyQ 8jshsey
oo &"
“ssead ..o:: D o) §1. duind. uod -
dwind: 21p ‘UB’ aseyMm eyno. eBpnis
oy} ‘of peseBno’ e4u: s8|qoe(HeS ®
*s18dpuos -BUNOOY YiM peAcLIB)
>_n:o.,.:::00 81D ao_no—uo_.._ °

oANG
JeBny

-MTZON
[1.7-

yno.

SIEZON - {PHNO: 1001

L

I»

30




Typical Plant Dimensions (mm)
(Each plant is custom sized to meet the needs of each application.)

Flash M ixing ® Multi chemical injection ports for coagulant, polymer, pH adjustment, etc.
s Static or powered mixers.

Flocculation e Multi-stage hydraulic or mechanical flocculation.
e Carefully designed to minimize short circuiting.
DAF ¢ Inlet/outlet manifolds for even flow distribution.
¢ High rate process loadings to 16 m/hr in summer, 12 m/hr in winter.
» Skid mounted saturator and recycle system provide up to 10 mg/L
dissolved air. ‘
¢ Hydraulic or mechanical float removal options with automatic control,
speed and frequency adjustment.

Filtration ¢ Mono, dual and multi media options.
* Air scourf/water backwash for reduced wastage and improved cleaning.
® Water backwash with surface wash option.
® Nozzle and plenum type underdrain.
* “Non-gravel” underdrain systems available.

Chemical Systems o Tull range of chemical mixing and dosing systems.
¢ Solution tanks, mixers, dosing pumps and safety equipment.
Control Systems ¢ PLC based for fully automatic operation and backwash initiation and
sequencing.

¢ SCADA system with data logging, report generation and remote
monitoring/operation features available.

Water Ouality Analytical packages ranging from bench top testers to full on-line

Monitoring instrumentation are available.

Tank Construction e Aluminum 5086-H116 and 6061, built to American Aluminum
Association/CSA W47.2-M1987. Smooth, attractive, maintenance free
surface. Steel and stainless steel are available.

BCA —The Clearwater Group

Engineering and Manufacturing of Water and Wastewater Purification Systems —